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Cproffosaci oral)
Chidren aged 1 month—4years 125 mg a5  single dose:
Chidren aged 5-12 years 250 mg 252 single dose.
Adls 500 mg s 2 single dose.
Rifampicin ora)
Chidren aged <1 year 5 makg twice daily o
2 consecutive
Chidren aged 1-12 years 10 moykg (max 600 m) tice
daify on 2 consecutive days
Aduls 600'mg twice daiy on
2comsecutive days
Acithromyein orsl)
Pregnant women 500 mg s 2 single dose.
Cefianone* (nramuscular)
Chidren aged <12 years 125 mg a5  single dose:
Adls 250 mg 252 single dose.
Invasive Haemophilus nfluenzae type b infection
Rifampicin ora)
Chidren aged 1-3 months 10 mokg once daiy for 4 days
Chidren aged >3 mnths 20 mg/kg once dily (max
600 mg) for 4 dys
Aduls® 600 mg once daily for 4 days

“Not lcanad for this indcaion
o pragnant women,abtan expertsdce.
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Infection

Common problems

Resolution

Bacterial meningitis

Risk ofserous toxicy, especially in
neonstes

Avoid use f possile.
Close monitoring of serum levels where use.
essential

Neanstal meringiti

Unprechciable neonstal pharmacokinatics
(espacily preterm neonates)

‘Substitut with,or add, an antibiotic with

better CSF penetration (.. 3 cephalosporin)
Close monitoring of serum levels

. preumoniae Resistance s increasing. Use cefotaxime or cafiraxone =
meningits Trestment falure in meningits dus to ancomycin ss empic therspy
peniciln
Vancomycin Resstant srsins Add rfampicin or vancomycin
(intravenous) Unreliable CSF penatration Cansider one of the newer antbiotics with
. good actvity against multresitant
Gram-positve bacteria
L monocytogenes  Any. Relspse rate up to 10% afer short Give prolonged therapy (usually 3-4
meningitis courses of therapy. wesks)
Crypococeal Amphotericin®  High incidence of side effects, for Change to pic-based preparation of
meningits ‘example fever, nausea, vomiting, anasria,  amphotericn B, or eplace with fluconzole
hypokalasmia, impsired rensl function
Flucytosine. Risk ofside ffects, for example deranged  Close monitoring of serum levels
liverfunction, bone marrow depression
Fluconszole Low cure ate when used 3z monotherapy  Combine with flucytosine.

(except a2 consalidation therapy)
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Table 70-1

Most Likely Pathogens and Recommended Empirical Therapy, by Risk Factor, for Bacterial Meningitis's>

preisposing Factor_Most Lkely Pathogens Recommended Empiicl Antibiotic Therapy
e e Ampiclin pluscefotaxime or aminoglycoside
S
Hebsilapreumorioe
e
Smonthstoessthan Sueproockuspresmance Cefoaime orcefrasone plas vancomycn
i e
Syt olesthan S pemoroe Cefoaime orcefrasone plas vancomycn
e e
Wyaroroder S preumonae Cefoasimeorcefrasone plas vancomyci s
o . Sk
v
T Cefoasimeorcefrasone plas vancomyci s
Nimeningncs i consder oy b coveage
L monosyogenes Sane Presdomonas oo uspected)
(et
ncing Pescomonas cenginesa)
e
Poreoges S aueus (ncuing NESA) Vancomycin o inesoi s cefepime o cefazime
ecion Conpiasenegate Suphjococus (ncuing MASE) o meropener (conscer empi e of two ctve

Penetraing head trauma

CSF shunt

‘Gram-negative bacil (ncluding P aeruginosa)

S aureus {including MRSA) coaguiase-negative:
Staphylococcus

‘Gramnegative bacil(ncuding P. eruginosa)

‘Coaguiase-negaive Siaphylocoecus including MASE)

S aureus(nclclng MRSA)

‘Gram-negative bacil including P. aenuginosa)

antibiotics against Pseudomonas spp. f suspected)

Vancomycin o lnezolid plus cefepime or cefiazidime
‘or meropenem (consider empiric use of o active
antibiotics against Pseudomonas spp. f suspected)

Vancomycin o lnezolid plus cefepime or cefiazidime:
‘of meropenem (consider empirc use of two active
anibiotics againt Pseudomonas spp. f suspected)





image2.png
Alternative therapies

Neonates, aged <8 days  Ampicilln, 50mg/kg twice dally or amoniciin
25mg/kg twice daiy and cafotaxime S0mg/kg
twice daly or ceftazidme SOmg/kg twice daiy

Benzyipenicilln 50mg twice daly and smpicilin
S0mg g twice daily or amaxicilin 25 mg/kg twice
il and gentamicin 2.5mg/kg twice daly

Neonstes, aged 8-28 days_ Ampicilin 50/ four tmes daiy or smosicilin
25ma/kq three tmes daly and cefotaxme S0mg/ka
‘e times daly or cefasdime S0mg /g three
imes iy

Bensyipencilin S0me thres orfour tmes daily
or ampcilin S0mg/kg thee or four times daly
or amxiilin 25 mg/kg thres times daiy and
Gentamicn 25ma/ko e tmes daiy

Infants, aged 1-3 months  Ampicilin 50mg/kg four times daiy o amoxiclin
25mg/kg three times daiy and cefotaxime S0mg/kg
e times daly or cefiraxone 75-100mg/kg

Ampiclin 0mgkg our mes daly or amosiclin
25moig tres tmes daiy or benzylpenici

30 moks & hourly and chloramphencol 125
25mgkg four times daly

once day
nfarts and chidren sged  Cefotaxime 50mg/kg tres times dily or
3 monthe- cefriaxone? 75-100mgig once dally
Aduks Cefotaximer 2g three times daly or
cefrimane™ 2.4 once daiy

Benzyipenicilin 2.4g & hourly o ampicilin 2-3g
four tmes iy or smosiciin 2q tree orfour sz
sl and chorsmphencol 125 25k four
imes daiy

~Caloated doses for chickenshould ot excesd masinum recormende doses for sl

“Cefuiatons should no be dmisterac 10 st wihin h o complaion of usion of s contsining slutions; cautn shoud be exercsed i older

20 groups.

Benaypanicln s nactive sgaist H.infusnzaesnd shoul heefor not be s in hidren aged <5 years.

Moniing of serum chorampherscol vl  racommandad especially nchicken aged 5 yours.

Al gl or smosiln 0 over L monocytagenes insc patiens or where Gra pasiie baclhsaenin CSE
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Household and other close contacts: prophylaxis usualy initiated

25 s00n a3 possible by clinicians carng for the patient

« Persons who have slept in the same house 35 the patient at
ny time during the 7 days befors the onset of symptoms.
« Boylgi frisnds ofthe patient

« Unless treated with cefriaxone (which relsbly siminates.
nasopharyngesl cariage), the index patient shouid slzo
receive antiiotic prophylaxs 32 soon g he or she is sble to
take oral medication

Heslthcare workers: prophylaxi should only be initiated sfter
consultation with hospitl infection control team or public health
doctor

« Indiiciusls who have administered mouth-to-mecth
resuscitation or had some other form of prolonged closs face-
to-face contact with the patient

« Other contacts: prophylaxs should be niated by 3 public
heth doctor

= Schools,nurseris, universites and other closed commurities
whers two or more inked cases have occured

Invasive Haemophilus influenzas type b infection
Houshold and other close contacts: prophyiaxis usualy initiated
25 con a: possible by clicians carng for the patient

« Indicated only where there s another child aged less than
4 years wh has not been immunised in the sam housshold
'the index patient. In such circumstances, prophyiaxis houkd
be given to il household contacts aged 1 month or older,
unless there are contraindications. The index patient shouid
slso receive anthiotic prophyaxis 3 00n a5 he or she i sble.
%o take oral medication

Other contacts: prophylaxs vry rarly necessary and shouid only
be intisted by 3 public health physician





